MODEL : MP-200N
List No : 1369-04

PARTS LIST

Published:09/10/2017



CONTENTS

FRAME & MISCELLANEOUS COVER COMPONENTS ........ooorreirerneeeseeesesesesesesssesssssesessesssessssesssesssessasenes 1
MAIN SHAFT & NEEDLE BAR COMPONENTS ...ttt s 5
UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS ........ooireirerinreeiseeisesesessesesssesssessssessssssesenns 9
PRESSER BAR & KNEE LIFTER COMPONENTS ...ttt sses s ssses s 11
FEED MECHANISM COMPONENTS ...ttt s st seenes 13
LOOPER & SPREADER COMPONENTS ........oointirerstsesssessesessssssssssseseses s sssssssessesessssessssessasessesesssssssssnsssenes 17
OIL LUBRICATION COMPONENTS ......otereetrecteeessestseesseessesssesssessssesssessssesesssse s sessses s ssse st sssessssessessssesssssssessnns 21
THREAD STAND COMPONENTS......orttiteireeteti ettt st ss e st st 23
ACCESSORIE PARTS COMPONENTS ...ttt st sssss s sese s st s seseses 25
OPTIONAL PARTS ..ottt tseeese st tssssse sttt s bbbt 29
LIST FOR INFORMATION OF CHANGE ...ttt st sss st ss s ssesses 31
HOW TO MAKE USE OF THIS PARTS LIST ...ttt ssse e ssses s ssssssessnns 32

TOC -1



FRAME & MISCELLANEOUS COVER COMPONENTS




FRAME & MISCELLANEOUS COVER COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
140114236 FACE PLATE ASM. 1
2|SS4111215SP SCREW 11/64-40 L=12 3
3| TA1250406R0 RUBBER PLUG D=12.5 L=4 1
4|1B111852200A SIDE PLATE 1
5|SS4110815SP SCREW 11/64-40 L=8 8
6| TA1250705R0 RUBBER PLUG 1
7|B1156115000 RUBBER PLUG 1
8123123508 NEEDLE PLATE (2.2X7.6) L TYPE 1
9|B1128522000 THREE HOLE THREAD EYELET 1

10| SS8110510SP SCREW 11/64-40 L=5 1
11111415205 THREAD TAKE-UP LEVER COVER 1
12| SS7110510SP SCREW 11/64-40 L=5 1
13|B3114771000 THREAD GUIDE 1
14| NS6090310SP NUT 9/64-40 1
15|B1126552000 ARM THREAD GUIDE A 1
16 | SS5090610SP SCREW 9/64-40 L=6 1
17|B3127127000 THREAD RELEASE AUXILIARY PIN 1
18| B3118552F00 TENSION RELEASING PIN 1
19| SS8150710SP SCREW 15/64-28 L=7 1
20 (22912109 SPRING 1
21(22912000 FEED REGULATOR PIN 1
22 (B1110012000 SLIDE PLATE 1
23|B1111012000 BED SLIDE SPRING 1
241SS6060210SP SCREW 3/32-56 L=1.9 2
25(23123102 NEEDLE PLATE (1.6X4.2) S TYPE 1
26 |SS2110920TP SCREW 11/64-40 L=8.5 2
27(40130708 OIL CUP 1
28 | TA2050406R0 RUBBER PLUG 1
29| CM300200001 ATTENTION SEAL 1
30 | CM301300001 SAFETY LABEL 1
31(23120801 LOOPER BASE 1
3240011503 THREAD TENSION ASM. 1
33(22921308 THREAD TENSION NUT * 1
3422921803 DISK STOPPER * 1
35(22921506 THREAD TENSION DISK * 2
36 22945307 THREAD TENSION POST BASE * 1
37122921209 THREAD TENSION POST * 1
3822921407 ROTATION STOPPER * 1
39(40054785 THREAD TENSION SPRING * 1
40| 40054784 THREAD TAKE-UP SPRING * 1
41|SS8090670SP SCREW 9/64-40 L=5.5 * 1
4222602601 BED SCREW STUD 1
43123132301 BASE FOOT 2
44 | SM6051602TP SCREW M5X0.8 L=16 3
45123120959 LOOP GUIDE ASM. 1
46 (23131808 LOOP GUIDE * 1
47123120900 LOOP GUIDE FITTING PLATE * 1




FRAME & MISCELLANEOUS COVER COMPONENTS




FRAME & MISCELLANEOUS COVER COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48 |B1835111000 NEEDLE HOLDER BASE * 1
49| SS6090630SP SCREW 9/64-40 L=6 * 1
50| SS6060440TP SCREW 3/32-56 L=3.5 * 2
51|SS6111620SP SCREW 11/64-40 L=16.0 1
52123126501 BALANCE THREAD GUIDE 2
53|SS5090610SP SCREW 9/64-40 L=6 4
54 | WP0370316SD WASHER 3.7X8X0.3 4
5522901805 GROUND MARK 1
56 |B1660481000 STOPPER 1
57|B1661481000 SCREW 1
58| B1662481000 LEVER STOPPER RUBBER CAP 1
59| SS8090540SP SCREW 9/64-40 L=5 1
60 | NS6150430SP NUT 15/64-28 1
61| WP0621016SD WASHER 6.2X13X1 1




MAIN SHAFT & NEEDLE BAR COMPONENTS




MAIN SHAFT & NEEDLE BAR COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1(22901409 NEEDLE BAR UPPER BUSH CAP 1
2122906101 NEEDLE BAR BUSHING UPPER 1
3|SS8150310SP SCREW 15/64-28 L=3.4 2
4| PS0350252KR SPRING PIN 3.5X25 1
5]1CQ202000000 OIL WICK 0.23
623124001 NEEDLE BAR 1
7|{MC231000900 NEEDLE 29-C-150 NM90 S TYPE 1
8| MC276001000 NEEDLE 29-C-151 NM100 S TYPE 1
9|B1403553000 NEEDLE BAR BUSHING LOWER 1

10|40023223 NEEDLE BAR THREAD GUIDE 1
1123124100 NEEDLE CLAMP S S TYPE 1
12| SS8090540SP SCREW 9/64-40 L=5 S TYPE 1
13123124209 NEEDLE HOLDER S S TYPE 1
14| B1414555000 SLIDE BLOCK 1
15| CQ202000000 OIL WICK 0.08
16| SS8151550SP SCREW 15/64-28 L=15 1
17 | PS0350102KR SPRING PIN 3.5X10 1
18| B1201201000A MAIN SHAFT 1
191 B2529352000 PROTECTION PLATE 1
20 (23121007 COUNTER WEIGHT 1
21|SS8681950SP SCREW 9/32-28 L=19 1
22 | SM8050612TP SCREW M5X6 1
23|SS7681750TP SCREW 9/32-28 L=16.5 1
24(B1202201000 MAIN SHAFT BUSHING FRONT 1
25|CQ202000000 OIL WICK 0.18
26 |SS8151150SP SCREW 15/64-28 L=10.5 1
27(B1702012000 OIL FELT 2
28 (B1203201000 MAIN SHAFT BUSHING INTERMEDIA 1
291CQ202000000 OIL WICK 0.18
30|SS7151120SP SCREW 15/64-28 L=11 1
31(22904155 MAIN SHAFT THRUST COLLAR ASM. 1
32|SS8660610TP SCREW 1/4-40 L=6 * 2
33(23122401 BALANCER 1
34 |SS8660810TP SCREW 1/4-40 L=8 1
35|B3511280000 OIL FELT 1
36 (23121601 HORIZONTAL FEED TRIANGULAR CAM 1
37|SS8150710TP SCREW 15/64-28 L=7 2
38 B1204141H00 ARM SHAFT BUSHING REAR 1
39 |MCP12JB2300 NEEDLE CPX12J #23 L TYPE 1
40|SS8151150SP SCREW 15/64-28 L=10.5 1
41| MCP1JJB2200 NEEDLE CPX1J #22U L TYPE 1
4223122302 HAND WHEEL 1
43 |SS8151550SP SCREW 15/64-28 L=15 2
44 | SM6050802TP SCREW M5X0.8 L=8 1
45| SS5060310SP SCREW 3/32-56 L=2.8 L TYPE 1
46 (23121155 BALANCE ASM. 1
47123121106 NEEDLE BAR CRANK (10MM) * 1




MAIN SHAFT & NEEDLE BAR COMPONENTS




MAIN SHAFT & NEEDLE BAR COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48 | B1408201000 NEEDLE BAR CRANK ROD * 1
49 (B1411552000 NEEDLE BAR CLAMP * 1
50| SS6090670TP SCREW 9/64-40 L=6 * 1
5123132806 THREAD TAKE-UP LEVER * 1
52|B1902552000 THREAD TAKE-UP CRANK * 1
53 B1903552000 LEFT SCREW * 1
54 |B1904201000 THREAD TAKE-UP CRANK SHAFT * 1
55|B1905541B00 NEEDLE BEARING * 2
56 (21045505 SIDE PLATE 1
57|SS2110915SP SCREW 11/64-40 L=8.5 2
58| B1208141H00 FEED CAM ASM. 1
59|SS6110710TP SCREW 11/64-40 L=6.5 2
60 (23124407 NEEDLE CLAMP SPACER (1.6MM) S TYPE 1
6123125008 NEEDLE CLAMP (5MM) L TYPE 1
62 (23125305 NEEDLE HOLDER (5MM) L TYPE 1
63| SS7090530SP SCREW 9/64-40 L=4.5 L TYPE 1
64 (23125404 NEEDLE CLAMP HOOK L TYPE 1




UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS




UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1|B13052710A0 GEAR CASE ASM. UPPER 1
2| SM6031202TP SCREW M3X0.5 L=12 2
3|B1806038000 OIL FELT 1
41SS8151150SP SCREW 15/64-28 L=10.5 1
5]1CQ252000000 OIL WICK 0.07
6|B1804201000 HOOK DRIVING SHAFT BUSHING REAR 1
7|B1305012000 GEAR 1
8|B1306155000 PINION 1
9|B1307155000 MITRE GEAR LARGE 1

10|B1308155000 MITRE GEAR SMALL 1
11| SS8660810TP SCREW 1/4-40 L=8 8
12|B1301201000 UPRIGHT SHAFT 1
13|B1302271000 UPRIGHT SHAFT BUSHING UPPER 1
14| SS8110520TP SCREW 11/64-40 L=4.5 2
15|SS8151150SP SCREW 15/64-28 L=10.5 2
16 |B1303271000 BUSHING LOWER 1
17| CS0791016SH THRUST HOLDER D=7.94 W=10 1
18| B13072710A0 PINION CASE ASM. 1
19| SM6051410SC SCREW M5X0.8 L=14 1
20 (B1805201000 OIL FELT 1
21|SS8150710TP SCREW 15/64-28 L=7 1
221CQ252000000 OIL WICK 0.07
23123133804 HOOK DRIVING SHAFT 1
2423133903 HOOK DRIVING SHAFT BUSHING FRONT 1

_‘IO_



PRESSER BAR & KNEE LIFTER COMPONENTS

33
32

_11_




PRESSER BAR & KNEE LIFTER COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1(22907505 PRESSER SPRING REGULATOR 1
2122907703 PRESSER GUIDE BAR 1
3|B1505227T00A PRESSER SPRING T 1
4122907000 PRESSER BAR 1
5|B1507552000 PRESSER BAR GUIDE BRACKET 1
6|SS7111410SP SCREW 11/64-40 L=14 1
7122907109 PRESSER BAR BUSHING LOWER 1
8|SS8150310SP SCREW 15/64-28 L= 3.4 1
9|SS7091110SP SCREW 9/64-40 L=10.5 1

10]22907802 HAND LIFTER 1
11|B1521555000 SCREW 1
12 |WP0740516SP WASHER 7.4X11.8X0.5 1
13| B15185550A0 HAND LIFTER CAM ASM. 1
141B1515201000 LIFTING LEVER 1
15| SD0630275SP HINGE SCREW D=6.35 H=2.7 1
16 | SD0630301SP HINGE SCREW D=6.35 H=3 1
17|B1516552000 LIFTING LEVER LINK 1
18|B1517552000 HINGE PIN 1
19| B1523226000 SNAP RING 1
20 | RE0O600000K0 E-RING 6 1
21|B3412552000 LIFTING LEVER CONNECTING ROD 1
22 |B3416552000 CONNECTING ROD HINGE SCREW 1
23 | RE0500000K0 E-RING 1
24 |B3414555000 LIFTING LEVER LINK ARM 1
25(22908909 HINGE SCREW 1
26 | SD0720331SP HINGE SCREW D=7.24 H=3.3 1
27|B3416555000 SWIVEL 1
28 |B3418555000 SWIVEL SCREW 1
29 | RE0500000K0 E-RING 1
30 (B3417552000 LIFTING LEVER LINK SPRING 1
31|B3413227000 SPRING SUSPENSION 1
32 |B3415552000 CONNECTING ROD VERTICAL 1
33 |NS6620310SP NUT 3/16-32 1
3422907604 PRESSER SPRING REGULATOR NUT 1
35(23122658 PRESSER ASM. S TYPE 1
36 (|B1521552000 PRESSER BAR THREAD GUIDE 1
37| SS6090650SP SCREW 9/64-40 L=6 1
3823122757 PRESSER ASM. L TYPE 1

_12_



FEED MECHANISM COMPONENTS

_13_



FEED MECHANISM COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1(23127152 FEED ADJUSTING BODY ASM. 1
2|SS6661110SP SCREW 1/4-40 L=11 * 1
3123127103 FEED ADJUSTING BODY * 1
41SS6151220SP SCREW 15/64-28 L=11.5 1
5|B1619141H00 BRANCH LINK 1
621272802 BRANCH LINK SHAFT 1
7|SD0950802SH HINGE SCREW D=9.53 H=8 1
8| NS6680410SP NUT 9/32-28 1
9123121700 HORIZONTAL FEED ROD 1

10|B1701115000 FEED DRIVING SHAFT CONNECTING 1
11111002904 ROLLER FELT 1
12| B1624141HOA FEED LEVER 1
13|SS8660810TP SCREW 1/4-40 L=8 1
14| SS8661040TP SCREW 1/4-40 L=10 1
15| SS7620750SP SCREW 3/16-32 L=6.5 1
16 | WZ1052010KP WAVED WASHER 1
17|B1621201000 REVERSEFEED CONTROLLEVERSHAFT 1
18123127004 FEED DIAL 1
19| SS6121860SP SCREW 3/16-28 L=18 1
20 (23127301 STITCH LENGTH REGULATING SCREW 1
21|B1627226000 REVERSEFEEDCONTROLLEVERCRANK 1
22|SS6121210SP SCREW 3/16-28 L=12 1
23|SS7620750SP SCREW 3/16-32 L=6.5 1
24 |B1648122000 SUSPENSION HOOK (B) 1
25|SS7090710SP SCREW 9/64-40 L=6.8 1
26 (B1646201000 TENSION SPRING 1
27|B1647226000 SUSPENSION BRACKET (A) 1
28|SS8150710SP SCREW 15/64-28 L=7 1
29 |B1611155000A HINGE STUD FOR PITMAN 1
30 (SD1020961SP HINGE SCREW D=10.2 H=9.6 1
31| NS6680410SP NUT 9/32-28 1
32|B16072010A0A HORIZONTAL FEED ARM ASM. 1
33(SS6121610SP SCREW 3/16-28 L=15.5 * 2
34|SS7111110TP SCREW 11/64-40 L=10.5 1
35|B1113012000 CENTER SCREW 2
36 | NS6740510SP NUT 3/8-28 2
37(23134307 FEED DRIVING SHAFT ASM. 1
38|CQ202000000 OIL WICK 0.17
39|B1704141H00 FEED LIFTING FORK 1
40|SS7111120SP SCREW 11/64-40 L=10.5 1
41|B1601201000A FEED SHAFT 1
4222904155 MAIN SHAFT THRUST COLLAR ASM. 1
43 | SS8660610TP SCREW 1/4-40 L=6 * 2
4423200702 FEED BASE SHAFT 1
45123122054 FEED BASE ASM. 1
46 (23122005 FEED BASE * 1
47|B1706155000 FEED DRIVING SLIDE BLOCK HINGE * 1

_14_



FEED MECHANISM COMPONENTS

_15_



FEED MECHANISM COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48 |B1705155000 FEED DRIVING SLIDE BLOCK * 1
49 B1707155000 FEED DRIVING SLIDE BLOCK WASHER * 1
50| SM6051402TP SCREW M5X0.8 L=14 1
5123122203 FEED L 1
52(23121908 FEED BASE ARM 1
53 (B1604141H00 BUSHING FRONT 1
54 |B1651141H00 BUSHING INTERMEDIATE 1
55(B1605201000 METAL WASHER 1
56 (23121809 VERTICAL FEED ARM REAR 1
57 | SM6041012TP SCREW M4X0.7 L=10 2
58 SS8150710SP SCREW 15/64-28 L=7 2
59 |RC0150001KP RETAINING RING 13.8 1
60| SS6110710TP SCREW 11/64-40 L=6.5 1
6123127202 FEED ADJUSTING BODY SHAFT 1
62| SS4080620TP SCREW 1/8-44 L=6 2
63 B16331220A0 CRANK SLIDE BLOCK STUD ASM. 1
64 | WP0742016SP WASHER 2
65| RO074240100 RUBBER RING 1

_16_



LOOPER & SPREADER COMPONENTS

_17_



LOOPER & SPREADER COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1(23136005 LOOPER(JC1008P) 1
2|SS6080410SP SCREW 1/8-44 L=4 2
3123136708 LOOPER INSTALLING BASE 1
4| SM6040802TP SCREW M4X0.7 L=8 1
5123136609 LOOPER ARM 1
6| SM6041202TP SCREW M4X0.7 L=12 1
7123136401 LOOPER LINK 1
81B2529352000 PROTECTION PLATE 1
9123136302 LOOPER LINK ECCENTRIC PIN 1

10]23136203 LOOPER DRIVING LINK 1
11| SM6040802TP SCREW M4X0.7 L=8 1
12| B1905541B00 NEEDLE BEARING 1
13| B2529352000 PROTECTION PLATE 1
14123136104 LOOPER CRANK S TYPE 1
15| SM8060612TP SCREW M6 L=6 2
1623136500 LOOPER FULCRUM SHAFT 1
17| TA0370601MO0 PLUG D=3.9X4 L=6 1
18 | SM8050812TP SCREW M5X8 1
19| RC0740811KP C-RING 1
20 |RC0740811KP C-RING 1
21|CS0800816SH THRUST HOLDER D=8 W=8 1
22|SS8110422TP SCREW 11/64-40 L=4 2
23123138209 SPREADER(JC1023) S TYPE 1
24 | SM4020301SC SCREW M2X0.4 L=3 S TYPE 1
25(23125750 SPREADER FITTING BASE ASM. S TYPE 1
26 | SS6090910SP SCREW 9/64-40 L=9 1
27123138605 SPREADER ARM 1
28 | CS0800816SH THRUST HOLDER D=8 W=8 1
29|SS8110422TP SCREW 11/64-40 L=4 2
3023138308 SPREADER DRIVING LINK A 1
31(23138407 SPREADER DRIVING LINK B 1
32 | SM6040802TP SCREW M4X0.7 L=8 1
33 | WP0430801SE WASHER 4.3X9X0.8 1
3423138506 SPREADER ADJUSTING PIN 1
35| NM6050003SC NUT M5X0.8 1
36 | WP0531001SE WASHER 5.3X9.5X0.6 1
37 | RE0500711KP SNAP RING 5 1
3823138704 SPREADER FULCRUM SHAFT 1
39 | SM8050502TP SCREW M5 L=5 2
40 | RC0740811KP C-RING 1
41|B1905541B00 NEEDLE BEARING 1
4223125503 SPREADER LOWER SHAFT WHEEL 1
43|B2529352000 PROTECTION PLATE 1
441SS8660512TP SCREW 1/4-40 L=5 2
45123125602 SPREADER CRANK SHAFT WHEEL 1
46 | SS8660512TP SCREW 1/4-40 L=5 2
47123137508 SPREADER CRANK SHAFT 1

_18_



LOOPER & SPREADER COMPONENTS

_19_



LOOPER & SPREADER COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48 | CS095081ASH THRUST COLLAR ASM. D=9.53 W=8 1
4922614507 SPACER F 1
50(23137607 SPREADER CRANKSHAFT CASE 1
5122613400 HOOK DRIVING SHAFT BUSHING 2
52| SM6051002TP SCREW M5X0.8 L=10 2
53 |WP0531001SE WASHER 5.3X9.5X0.6 2
54123137409 CRANK SHAFT BASE 1
55 | SM6051202TP SCREW M5X0.8 L=12 2
56 |WP0531001SE WASHER 5.3X9.5X0.6 2
57 |PS0350102KR SPRING PIN 3.5X10 1
58 | WP0371016SD WASHER 3.7X8X1 1
5923121502 LOOPER CRANK B L TYPE 1
60(23126006 SPREADER (5MM) L TYPE 1

_20_



OIL LUBRICATION COMPONENTS

_21_



OIL LUBRICATION COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1(B3528201000 OIL RETURN FELT 1
2|B35102010A0 OIL FELT ASM. 1
3|B3508512000 OIL FELT HOLDER 1
41SS7110710SP SCREW 11/64-40 L=7 1
5|B3537201000 OIL FELT HOLDER 1
6|SS7111120SP SCREW 11/64-40 L=10.5 1
7|B3503201000 OIL RESERVOIR 1
8|B3504201000 OIL FELT 1
9|SS7111810SP SCREW 11/64-40 L=18 1

10| CQ202000000 OIL WICK 0.25
11|B3527012000 HOLDER 1
12|B3515201000 CLAMP SLEEVE NUT 1

_22_



THREAD STAND COMPONENTS

_23_



THREAD STAND COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
1140096354 THREAD STAND ASM. 1
2126910059 THREAD GUIDE ARM ASM. L TYPE 1

_24_



ACCESSORIE PARTS COMPONENTS

_25_



ACCESSORIE PARTS COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
121413158 ACCESSORY BAG ASM. 1
2122933105 SCREW DRIVER MIDDLE * 1
3122933204 SCREW DRIVER SMALL * 1
4122931604 FRAME SUPPORT BAR * 1
5122958300 NEEDLE THREAD GUIDE PIN * 1
6122932800 ACCESSORIE BAG * 1
7|B8206012000 FELT CUSHION 4
8|B8209012000 RUBBER CUSHION 4
9|B1839563000 OIL RECEIVING COVER 1

10|23142052 OIL RESERVOIR ASM. 1
1123142003 OIL RESERVOIR * 1
12|B1532581000 GASKET * 1
13|WP1352616SZ WASHER 13.5X24.0X2.6 * 1
14| NS6320640SP NUT 1/2-20 * 1
15|B8220115000 SCREW * 1
16| SS7150740SP SCREW 15/64-28 L=7 * 1
17| RO060150100 RUBBER RING * 1
18|B8218115000 OIL PAN BOSS * 1
19|B8219115000 OIL PAN BOSS RUBBER RING * 1
20 | NS6320640SP NUT 1/2-20 * 1
21|SK1271300SC WOOD SCREW D=2.7 L=13 4
22 B91212200A0 OILER (CONTAINING NO.2 OIL) 1
23122933303 VINYL COVER 1
24 |B3421555000 KNEE PRESS LIFTER ROD 1
25|B34192010A0 KNEE LIFTER ASM 1
26 |B34192010B0 KNEE PAD SHAFT ARM ASM. * 1
27(40032132 SUPPORT * 2
28 B3425122000 KNEE PRESS LIFTER LEVER * 1
29|SS9182010SN SCREW 9/32-20 L=20 * 1
30 (40033893 KNEE LIFTER ASM. * 1
31(40130335 KNEE TOP ROTARY SPRING * 1
32 |B3420141HOA KNEE PRESS ROD * 1
33|B3434141H00 KNEE PRESS ROD THRUST BLOCK * 1
34 B3425141H00 MOUNTING BRACKET SET SCREW * 1
3522932453 BRACKET ASM. * 1
36 22932404 BRACKET * 1
37122934707 SCREW * 2
3822934251 KNEE PAD PLATE ASM. * 1
39122934301 KNEE PAD PLATE SUPPORT * 1
40 | 22934400 KNEE PAD PLATE RUBBER * 1
41122934509 KNEE PAD PLATE COVER * 1
4222934608 KNEE PAD UPRIGHT SHAFT * 1
43122934202 KNEE PAD PLATE * 1
44 | SM9061203SE SCREW M6 L=12 * 1
45110539906 SET NAIL 4
46 | MC231000902 NEEDLE 29-C-150 NM90-2 S TYPE 1
47|MC276001002 NEEDLE 29-C-151 NM100-2 S TYPE 1

_26_



ACCESSORIE PARTS COMPONENTS

_27_



ACCESSORIE PARTS COMPONENTS

No. Parts No. Parts name Remarks Level Cons Qty
48123136005 LOOPER (JC1008P) 1
4923138209 SPREADER(JC1023) S TYPE 1
50(23128358 BELT COVER A ASM. 1
5123128309 BELT COVER A * 1
52| CM500300001 DIRECTION LABEL * 1
53 | CM300800001 CAUTION LABEL 2(16) * 1
54123128507 BELT COVER C 1
5523128408 BELT COVER B 1
56 | B8233555000 BELT COVER SUPPORT STUD 1
57|SS7150940SP SCREW 15/64-28 L=9 2
58 | WP0621016SD WASHER 6.2X13X1 2
59|SS7110510SP SCREW 11/64-40 L=5 4
60| SS7110910TP SCREW 11/64-40 L=8.5 2
61 | SK3482500SC WOOD SCREW D=4.8 L=25 2
62 | WP0501016SC WASHER 5X10.5X1 3
6321413257 RUBBER HINGE WASHER ASM 1
64 (22933006 SCREW DRIVER LARGE 1
65(B9141372000 HEXAGONAL WRENCH LARGE 1
66 (23126402 NEEDLE THREAD GUIDE 1
67|SS7621040SP SCREW 3/16-32 L=9.5 2
68 (23124506 NEEDLE CLAMP SPACER (2.0MM) S TYPE 1
69 |[MCP1JJB2202 NEEDLE (CPX1)#22U L TYPE 1
70 |[MCP12JB2302 NEEDLE (CPX12)#23 L TYPE 1
71123128606 BELT COVER D 1
72 |B8235038000 BOTTOM PLATE 1
73| SK3483201SE WOOD SCREW D=4.8 L=32 4
74 |B8213125AA0 HINGE ASM.

_28_



OPTIONAL PARTS

_29_

Item Gage set Throat plate Needle clamp Spacer
m % F—=Jv b # R i B AN—t
Needle gauge size
# " S Type L Type
Sttik Ltk ﬂ
mm Ref.No Part No Ref.No Part No Ref.No Part No Ref.No Part No Ref.No Part No
1.2 1 23124357 6 23124366 12 23123003 22 23124308
1.6 7 23124456 23 23124407
2.0 8 23124555 13 23123102 18 23124100 24 23124506
2.5 2 23124654 9 23124663 14 23123201 25 23124605
3.0 3 23124852 10 23124861 15 23123300 19 23124803
4.0 4 23124951 11 23124960 16 23123409 20 23124902
5.0 5 23125057 17 23123508 21 23125008
Item Needle clamp bracket Needle clamp hook ﬁpfeadef installing Spreader Looper crank
ase asm.
S # | & # 8 Jvy A7y aEfEE (@) YIRS JL—1\937%
Needle gauge size
# 1
Sy =
) = Sz \ 0
Q)
mm Ref.No | PartNo RefNo [ PartNo Ref.No | PartNo Ref.No | PartNo Ref.No | PartNo
1.2
128 26 23124209 31 23125750 32 23138209 36 23136104
2.5
3.0 27 23125107 33 23125800
4.0 28 23125206 30 23125404 34 23125909 37 23121502
5.0 29 23125305 35 23126006
Item Presser foot asm.
S # A
Needle gauge size
# 1|
mm Ref.No Part No
1.2
1.6
>0 38 23122658
2.5
3.0
4.0 39 23122757
5.0
Needle bar crank Synchronizer boss Sy(rj\chronizer fitting Sygchronizer fitting
- . ) rod nut )
it B oIV VAT AHFRR v yOt A FRiGE Iyt AHRSES Y |
QY
Thread take-up timing
Ref.No Part No KFEMIVY Ref.No Part No Ref.No Part No Ref.No Part No
40 23121205 |[4#Z#E-10° Standard -10° 43 22622401 44 23141906 45 NM6040001SC
41 23121304 |#Z#+410° Standard +10°
42 23121403 |BHRE Free setting



OPTIONAL PARTS

No. Parts No. Parts name Remarks Level Cons Qty
1(23124357 NEEDLE GAUGE SIZE 1.2MM S SET 1
2123124654 NEEDLE GAUGE SIZE 2.5MM S SET 1
3123124852 NEEDLE GAUGE SIZE 3.0MM S SET 1
4123124951 NEEDLE GAUGE SIZE 4.0MM S SET 1
5123125057 NEEDLE GAUGE SIZE 5.0MM S SET 1
623124366 NEEDLE GAUGE SIZE 1.2MM L SET 1
7123124456 NEEDLE GAUGE SIZE 1.6MM L SET 1
8123124555 2.0MM GAGE SET(FOR L-TYPE) 1
9123124663 NEEDLE GAUGE SIZE 2.5MM L SET 1

10{23124861 NEEDLE GAUGE SIZE 3.0MM L SET 1

1123124960
12123123003
13123123102
14123123201
15123123300
16123123409
17123123508
18123124100
19123124803
2023124902
21(23125008
2223124308
23123124407
2423124506
2523124605
26 (23124209
27123125107
2823125206
2923125305
30 (23125404
3123125750
3223138209
3323125800
3423125909
3523126006
3623136104
3723121502
3823122658
3923122757
4023121205
41123121304
4223121403
43122622401
44123141906
45| NM6040001SC

NEEDLE GAUGE SIZE 4.0MM L SET
NEEDLE PLATE (1.4X3.0)

NEEDLE PLATE (1.3X4.2)

NEEDLE PLATE (1.6X4.7)

NEEDLE PLATE (2.2X5.6)

NEEDLE PLATE (2.2X6.6)

NEEDLE PLATE (2.2X7.6)

NEEDLE CLAMP S

NEEDLE CLAMP (3.0MM)

NEEDLE CLAMP (4.0MM)

NEEDLE CLAMP (5.0MM)

NEEDLE CRAMP SPACER (1.2MM)
NEEDLE CRAMP SPACER (1.6MM)
NEEDLE CRAMP SPACER (2.0MM)
NEEDLE CRAMP SPACER (2.5MM)
NEEDLE HOLDER S

NEEDLE HOLDER (3.0MM)
NEEDLE HOLDER (4.0MM)
NEEDLE HOLDER (5.0MM)
NEEDLE SPACER HOOK
SPREADER FITTING BASE ASM.
SPREADER(JC1023)

SPREADER (3.0MM)

SPREADER (4.0MM)

SPREADER (5.0MM)

LOOPER CRANK

LOOPER CRANK B

PRESSER S ASM.

PRESSER L ASM.

NEEDLE BAR CRANK (8MM)
NEEDLE BAR CRANK (12MM)
NEEDLE BAR CRANK (FREE)
SYNCRO FRNGE

SENSOR ROD

NUT M4

_30_



LIST FOR INFORMATION OF CHANGE

As to the place changed,refer to the corresponding Rev.No.

When previous parts(Obsoleted part)and new parts(Added parts)are
not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part number,so select the parts with changed dates and
place your orders.

ZEEFAIE %=Rev.No kitE TBIRfZE LY, R
ﬁB%@E?ﬁE’I&b\E’L@"EE@%@L&,&]’U@‘S#’LTC%%’G%,C‘;%Bg'g'g‘déo%?'o

No.1369-04] - - Rev.No.

*A:Added partsi&ANER&A/D:Obsoleted partsHlBRERSa/E:ErratumsT IE

( [Rev. Page [Ref. Parts No. Rev. Page Ref. Parts No.

¥ No. | H |No. on B ¥ [No. | H |No. oh B
D| 03 2 1[B1121-552-0A0 04 2 1[401-14236
D| 03 2| 27 |B1157-201-0A0 04 2| 27 |401-30708
D| 03 2| 30 |CM-3002001-B1 04 2| 30 |CM-3013000-01
D| 03 2| 32 ]110-73756 04 2| 32 ]400-11503
D| 03 4| 10|B1419-553-000 04 4| 10/400-23223
D03 | 14 1[229-30358 04 | 14 1[400-96354
D|03 | 16| 23 |D9118-555-B00 04 | 16| 23 [229-33303
D|03 | 16| 28 [B3432-141-H00 04 | 16| 27 |400-32132

04 | 16| 30 [400-33893

03 | 16| 31 |B3435-141-H00 04 | 16| 31[401-30335

03 | 16| 32 |B3433-141-HOA 04 | 16| 36 [229-32404

03 | 16| 33 [SS-9182010-TE 04 | 16| 29 [SS5-9182010-SN

O|10|0|0

03 | 16| 34 [S55-9182010-SN 04 | 16| 37 |229-34707

> > > || > |2 > > > >

04 | 16| 35 [229-32453

_31_



HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes
1" mark.....c.... means this part is changed from the previous parts book.
As to the details of the change, refer to the "List for information of change".
2)"#H0T "l refer to "Note" explanation at bottom of page.
2.Codes on the "Qty" column
- Each numeral indicates the number of parts required.
- "0.1" and "2.5" indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.

4.Dotted lines on the Figures indicate assembly parts.

1."E5E"WDEESERA

1) "k "Bl BIBID/N\—Y T ZIC LB L CSEIEEENERERKR L E T,
EERAIF. "EEBFERIANMNZSRLTIEEL,
2) "#O1 s N—DTFDERE"DEHHBZESRE LTI EEL,

2 HEMOH=FIF. ERERL. 0.1, 25F0HEIZ. BEE BEfX—hIL) ZXRLET,
S3EEMD () F HEERZEEBHRL TS FEMTHD I EZERLET,
4 AZRAR=TD————— I B THBD I EEBRLE T,

_32_



NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. PART NO PAGE REF NO. PART NO PAGE REF NO.

10539906 26 45122945307 2 36 | 23124506 28 68
11002904 14 11| 22958300 26 5| 23124506 30 24
11415205 2 11| 23120801 2 31| 23124555 30 8
21045505 8 56 | 23120900 2 47| 23124605 30 25
21272802 14 6] 23120959 2 45| 23124654 30 2
21413158 26 1123121007 6 20| 23124663 30 9
21413257 28 6323121106 6 47123124803 30 19
22602601 2 42123121155 6 46 | 23124852 30 3
22613400 20 51123121205 30 40| 23124861 30 10
22614507 20 49123121304 30 41] 23124902 30 20
22622401 30 43| 23121403 30 421 23124951 30 4
22901409 6 1123121502 20 14-59 | 23124960 30 "
22901805 4 5523121502 30 371 23125008 8 61
22904155 6 31123121601 6 36 | 23125008 30 21
22904155 14 42123121700 14 9| 23125057 30 5
22906101 6 2 (23121809 16 56 | 23125107 30 27
22907000 12 4123121908 16 52 | 23125206 30 28
22907109 12 7| 23122005 14 46 | 23125305 8 62
22907505 12 1123122054 14 451 23125305 30 29
22907604 12 34| 23122203 16 51| 23125404 8 64
22907703 12 2| 23122302 6 42| 23125404 30 30
22907802 12 10 | 23122401 6 33 ] 23125503 18 42
22908909 12 25| 23122658 12 35-38 | 23125602 18 45
22912000 2 2123122658 30 38123125750 18 25
22912109 2 20| 23122757 12 35-38 | 23125750 30 31
22921209 2 37| 23122757 30 39| 23125800 30 33
22921308 2 33| 23123003 30 12| 23125909 30 34
22921407 2 38123123102 2 8-25] 23126006 20 60
22921506 2 3523123102 30 13| 23126006 30 35
22921803 2 34| 23123201 30 14| 23126402 28 66
22931604 26 4123123300 30 15 23126501 4 52
22932404 26 36 | 23123409 30 16 | 23127004 14 18
22932453 26 35| 23123508 2 8-251] 23127103 14 3
22932800 26 6 | 23123508 30 1723127152 14 1
22933006 28 64 | 23124001 6 6] 23127202 16 61
22933105 26 2| 23124100 6 11 23127301 14 20
22933204 26 3| 23124100 30 18 | 23128309 28 51
22933303 26 23| 23124209 6 13| 23128358 28 50
22934202 26 43 | 23124209 30 26 | 23128408 28 55
22934251 26 38| 23124308 30 22| 23128507 28 54
22934301 26 39 | 23124357 30 1123128606 28 A
22934400 26 40| 23124366 30 6| 23131808 2 46
22934509 26 41 | 23124407 8 60 | 23132301 2 43
22934608 26 42123124407 30 23] 23132806 8 51
22934707 26 37 | 23124456 30 7123133804 10 23

INDEX - 1




NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. PART NO PAGE REF NO. PART NO PAGE REF NO.

23133903 10 241 B1201201000A 6 18 | B1701115000 14 10
23134307 14 37| B1202201000 6 24| B1702012000 6 27
23136005 18 11B1203201000 6 28 | B1704141H00 14 39
23136005 28 48 | B1204141H00 6 38 | B1705155000 16 48
23136104 18 14-59 | B1208141H00 8 58 | B1706155000 14 47
23136104 30 36 | B1301201000 10 12 | B1707155000 16 49
23136203 18 10 | B1302271000 10 13 | B1804201000 10 6
23136302 18 9 | B1303271000 10 16 | B1805201000 10 20
23136401 18 7| B1305012000 10 7| B1806038000 10 3
23136500 18 16 | B13052710A0 10 11B1835111000 4 48
23136609 18 5 | B1306155000 10 8 | B1839563000 26 9
23136708 18 3 | B1307155000 10 9 | B1902552000 8 52
23137409 20 54 | B13072710A0 10 18 | B1903552000 8 53
23137508 18 471 B1308155000 10 10 | B1904201000 8 54
23137607 20 50 | B1403553000 6 9 | B1905541B00 8 55
23138209 18 23 | B1408201000 8 48 | B1905541B00 18 41
23138209 28 49 |1 B1411552000 8 49 | B2529352000 6 19
23138209 30 32 | B1414555000 6 14 | B2529352000 18 43
23138308 18 30 | B1505227T00A 12 3| B3114771000 2 13
23138407 18 31| B1507552000 12 5| B3118552F00 2 18
23138506 18 34| B1515201000 12 14 | B3127127000 2 17
23138605 18 27| B1516552000 12 17 | B3412552000 12 21
23138704 18 38 | B1517552000 12 18 | B3413227000 12 31
23141906 30 441 B15185550A0 12 13 | B3414555000 12 24
23142003 26 11 | B1521552000 12 36 | B3415552000 12 32
23142052 26 10 | B1521555000 12 11 | B3416552000 12 22
23200702 14 44 | B1523226000 12 19 | B3416555000 12 27
26910059 24 2 | B1532581000 26 12 | B3417552000 12 30
40011503 2 32 | B1601201000A 14 41 | B3418555000 12 28
40023223 6 10 | B1604141H00 16 53 | B34192010A0 26 25
40032132 26 27| B1605201000 16 55| B34192010B0 26 26
40033893 26 30 | B16072010A0A 14 32 | B3420141HOA 26 32
40054784 2 40 | B1611155000A 14 29 | B3421555000 26 24
40054785 2 39 | B1619141H00 14 5 | B3425122000 26 28
40096354 24 11B1621201000 14 17 | B3425141H00 26 34
40114236 2 11 B1624141HOA 14 12 | B3434141H00 26 33
40130335 26 31| B1627226000 14 21| B3503201000 22 7
40130708 2 27| B16331220A0 16 63 | B3504201000 22 8
B1110012000 2 22 | B1646201000 14 26 | B3508512000 22 3
B1111012000 2 23 | B1647226000 14 27| B35102010A0 22 2
B1113012000 14 35 | B1648122000 14 24| B3511280000 6 35
B111852200A 2 4| B1651141H00 16 54 | B3515201000 22 12
B1126552000 2 15| B1660481000 4 56 | B3527012000 22 1
B1128522000 2 9| B1661481000 4 57 | B3528201000 22 1
B1156115000 2 7] B1662481000 4 58 | B3537201000 22 5

INDEX - 2




NUMERICAL INDEX OF PARTS

PART NO PAGE___REF NO. | PART NO PAGE___ REF NO. | PART NO PAGE ___ REF NO.
B8206012000 26 7 | RE0500000K0 12 29 [ ss6110710TP 16 60
B8209012000 26 8 | RE0500711KP 18 37 [ SS6111620SP 4 51
B8213125AA0 28 74 | REO600000KO 12 20 [ sS6121210SP 14 22
B8218115000 26 18 | RO060150100 26 17| $S6121610SP 14 33
B8219115000 26 19 | RO074240100 16 65 [ SS6121860SP 14 19
B8220115000 26 15 | SD0630275SP 12 15 | $S6151220SP 14 4
B8233555000 28 56 [ SD0630301SP 12 16 | SS6661110SP 14 2
B8235038000 28 72 | SD0720331SP 12 26 [ SS7090530SP 8 63
B91212200A0 26 22 [ sD0950802SH 14 7 [ ss7090710sP 14 25
B9141372000 28 65 [ SD1020961SP 14 30 [ SS7091110SP 12 9
CM300200001 2 29 [ sKk1271300sC 26 21 [ ss7110510SP 2 12
CM300800001 28 53 | SK3482500SC 28 61 [ SS7110510SP 28 59
CM301300001 2 30 | SK3483201SE 28 73 [ SS7110710SP 22 4
CM500300001 28 52 [ SM4020301SC 18 24 [ SS7110910TP 28 60
CQ202000000 6 29 [ sM6031202TP 10 2| ss7111110TP 14 34
©Q202000000 14 38 [ sM6040802TP 18 32 [ SS7111120SP 14 40
CQ202000000 22 10 | SM6041012TP 16 57 [ sS7111120SP 22 6
£Q252000000 10 22 [ SM6041202TP 18 6 [ ss7111410sP 12 6
CS0791016SH 10 17 | SM6050802TP 6 44 [ sS7111810SP 22 9
CS0800816SH 18 28 [ SM6051002TP 20 52 [ SS7150740SP 26 16
CS095081ASH 20 48 | SM6051202TP 20 55 [ $S7150940SP 28 57
MC231000900 6 7 | sMe051402TP 16 50 [ SS7151120SP 6 30
MC231000902 2 46-47-(.557)8 SM6051410SC 10 19 | $$7620750SP 14 23
SM6051602TP 2 44 [ SS7621040SP 28 67

MC276001000 0 8 | sM8050502TP 18 39 [ sS7681750TP 23
MC276001002 26 46"”'?% SM8050612TP 6 22 | $S8090540SP 4 59
MCP12JB2300 6 49 | SM8050812TP 18 18 | SS8090540SP 6 12
N yy 46-47-60- SM8060612TP 18 15 | $S8090670SP 2 41
70 | SM9061203SE 26 44 | sS8110422TP 18 29

MCP1JJB2200 6 41 [ $S2110915SP 8 57 [ SS8110510SP 2 10
MOP1JJB2202 28 46-47-6.335 S$S2110920TP 2 26 | $S8110520TP 10 14
$54080620TP 16 62 [ SS8150310SP 6 3

NM6040001SC 30 | ssat10815sP 2 5 | $S8150310SP 12 8
NM6050003SC 8 351 ssat112158P 2 2 [ ss8150710sP 2 19
NS60903105P 2 ' | ss50603105P 6 45 | $S8150710SP 14 58
NS6150430SP 4 %01 ss5090610P 2 53 [ SS8150710SP 16 58
NS63206405P 26 20| $55090610SP 4 53 [ sS8150710TP 6 37
NS6620310SP 12 331 ss6060210P 2 24 | SS8150710TP 10 21
NS6680410SP 1 31| ss6060440TP 4 50 [ $S8151150SP 6 40
NS6740510SP 1 38 | ss6080410sP 18 2 [ ss8151150sP 10 15
PS0350102KR 0 "7 | 556090630SP 4 49 [ SS8151550SP 6 43
PS0350102KR 20 °7 556090650SP 12 37 [ S$8660512TP 18 46
PS0350252KR 0 *| sse0906707P 8 50 [ SS8660610TP 6 32
RCO150001KP 16 %91 ss6090910P 18 26 | SS8660610TP 14 43
RCO7408TIKP 18 201 sse110710TP 8 59 | SS8660810TP 6 34

INDEX - 3




NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO.

SS8660810TP 10 11
SS8660810TP 14 13
S§S8661040TP 14 14
SS8681950SP 6 21
SS9182010SN 26 29
TA0370601M0 18 17
TA1250406R0 2 3
TA1250705R0 2 6
TA2050406R0 2 28
WP0370316SD 4 54
WP0371016SD 20 58
WP0430801SE 18 33
WP0501016SC 28 62
WP0531001SE 18 56
WP0531001SE 20 56
WP0621016SD 4 61
WP0621016SD 28 58
WP0740516SP 12 12
WP0742016SP 16 64
WP1352616SZ 26 13
WZ1052010KP 14 16

INDEX - 4



	1369-04
	CONTENTS
	FRAME & MISCELLANEOUS COVER COMPONENTS
	MAIN SHAFT & NEEDLE BAR COMPONENTS
	UPRIGHT SHAFT & HOOK DRIVING SHAFT COMPONENTS
	PRESSER BAR & KNEE LIFTER COMPONENTS
	FEED MECHANISM COMPONENTS
	LOOPER & SPREADER COMPONENTS
	OIL LUBRICATION COMPONENTS
	THREAD STAND COMPONENTS
	ACCESSORIE PARTS COMPONENTS
	OPTIONAL PARTS
	LIST FOR INFORMATION OF CHANGE
	HOW TO MAKE USE OF THIS PARTS LIST
	NUMERICAL INDEX OF PARTS


